
Assembly Instruction
Item# 580

 Activity Table

Hardware

1/3

JCA 1/4" x 38 Allen Key

x 1x 12

JCB M6 x 30

x 8



2/3

A

B

C

BE

D

D

Parts List

Part
A
B
C
D
E
F

Description
Table Top
Leg Frame
Shelf
Side Panel
Bottom Plate
Crossbar

Q’ty
1 pc.
2 pcs.
1 pc.
2 pcs.
1 pc.
2 pcs.

Step 1:
Attach Side Panels (D) and Crossbars (F) into the Leg Frame (B)
by using screws JCA 1/4” x 38 as per diagram 1. 

Diagram 1.

D

D

JCA 1/4" x 38

x 6

F

B

F

F

F



3/3

Step 2:
Put the Shelf (C) and insert the Bottom Plate (E) into grooves on the panels.
Then attach the Leg Frame (B) into the unit by using screws JCA 1/4” x 38 
as per diagram 2.  

Step 3:
Attach the unit into the Table Top (A) by using screws JCB M6 x 30 
as per diagram 3.  

Diagram 2.

JCA 1/4" x 38

x 6

Diagram 3.

C

E

B

A

x 8
JCB M6 x 30


